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TEST REPORT
Determination of the abrłsion resistance of fhbric by Młrtindale method

1. Ncłłne and r,-pe of'article - Fabric ZN-z

ż. CLIENT - P.H. .,STEFiAon Steian Boczyło
ul. Towaroważ2A
58-100 S\\,tDNtCA

3. Type c,/'łesl
- resistance to abrasion by Mańindale
method

- loading - nominal pres§ure l2 kPa
- translational movement along Lissa_|ous kacks

- resistance to pilling
(rnodified Nlańindale's nrethod)

- loading 260 g.
- translational nor,ęntent along Lissajous tracks

4. Documents idenłifuing article -

Tlris alticłe rłas tested irr accordance
with tire test procedures described in:

- inspecticln intervals after 1000, 2000, 5000 cycłes
- the number cycles: average -35.000
( after 40 000 cycles - rł,iping the top lal,er of the
fabric )

- afler 2000 cycles - degree ofchange 5

{no changes}
- atler 50S0 cycles * degree of change 5

(no changes)

oroer.

PN-trN I§O 1ż9.$7 -ż".ż877
PN-§N ISO t2945-2:2a02
for confomity rł,ith PN-EN 1 4465 :2aa5 / Ąl :ża07,
annex A

TEST RESULTS: POSITIVE
Ar"ticfe fttfilI the requiremenfu PN-EN
14465:2ffi5ł§l:ża0Vo&nnex A. at the level category
B

Attention: The test sample vras accliłnated according to PN-EN I§O ł39:200ó

Test ląr-iłFiqĄ!'li;-;,j Łłi!:.",i:,,) 1,1&*Ę'
ntńl*. iai:lr 3łŚłł:: e!;

/A,{ Sc. ) Piotr
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The test results are only valid for the ańiclę tested"
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